
Cumulative Impact Study

Uruguay Pulp Mills

Prepared by:

In association with:

September 2006

Annex A: Process and Technology



ANNEX A 

Process and Technology 

 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 
 

 
Ref. 06-1344 
September 2006 A.i 

TABLE OF CONTENTS 
 
 Page 
 
A1.0 INTRODUCTION............................................................................................... A1.1 
A1.1 Summary of BAT Evaluation Methodology ....................................................... A1.3 
 
A2.0 CHARACTERIZATION OF IPPC-BAT (2001).................................................. A2.1 
 
A3.0 CHARACTERIZATION OF TASMANIAN-AMT (2004) .................................... A3.1 
[...]
reinforce bleaching.  This results in a comparatively low predicted consumption of chlorine 
dioxide (less than 10 kg/ADt) compared with most ECF mills.  For this reason, the mill may 
be more accurately described as an “ECF-Light” mill. It should be noted that the term “ECF-
Light”, is not well defined in the technical community. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.10 

 

Figure A7.3-2:   ECF Bleaching Sequence at the Botnia-Orion Pulp Mill 

 

A7.3.4 Pulp Drying, Baling and Bale Storage 

Two drying machines will be used at the Botnia-Orion mill with each a capacity of 60% of 
the fiber line capacity. The fact that the mill will be working with two parallel drying 
machines will help with controlling the mill water and steam balance.  

Pulp baling consists of four baling lines, which can produce 250 kg bales wrapped bales 
unitized into 2 000 kg units, as well as 1 000 kg unwrapped bales unitized into 2 000 kg 
units. The units are loaded inside the bale storage area onto a terminal truck, which in turn 
transports the units to the barge harbour located on the mill site. The units are lifted straight 
onto the barge. The bale storage capacity on site will be only 1 – 3 days for special cases. 
The pulp will be transported by barge to a large storage facility in Nueva Palmira. 

A7.3.5 Black Liquor Evaporation 

The seven-effect evaporator train has a design capacity of 1 100 t/h of evaporated water. In 
addition to evaporating weak back liquor from brown stock washing, it will treat biosolids 
from the effluent treatment plant and salt cake from the ClO2 plant. The evaporation plant 
was designed with an additional capacity of 20% above normal operation (as defined for a 
production of 1 000 000 ADt of pulp/y). This additional capacity allows sufficient margin to 
recover intermittent discharges and possible future bleach filtrate recycle. The weak black 
liquor will be evaporated to a minimum level of 75% dry solids.  High levels of dry solids 
help ensure higher lower furnace temperatures and low sulphur dioxide emissions from the 
recovery boiler. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.11 

The clean primary condensates will be returned to the feed water tank of the recovery boiler 
while secondary condensates will be used in the fiberline and the white liquor plant. The 
foul condensates, with high content of volatile compounds, are purified in a stripping column 
to be reused in the process. Non-condensable gases from stripping enter the methanol 
separation system, where methanol is separated and purified, and the remaining gases 
enter the collection system of concentrated odorous gases. The stripping column was 
designed for a foul condensate treatment capacity (MCR) of 55 kg/s and TRS and methanol 
reduction efficiencies of 98%.  

The stripper gas containing methanol will be fed first to the methanol distillation and further 
to the LVHC gas system and burned either in the recovery boiler or the dedicated odorous 
gas boiler. The vacuum system hot well gas and the foul condensate tank vent are also 
collected into the LVHC gas system.  

A7.3.6 Recovery Boiler and Turbine Generator 

The recovery boiler treats heavy black liquor (about 4 800 tonnes of dry solids per day with 
ash), which is sprayed into the furnace at a high solids content. The boiler, which will 
require fuel oil only for start-up and as support fuel, is a state-of-the-art low odour design 
with low emissions of TRS, sulphur dioxide and nitrous oxides. Dust in the flue gas is 
separated by an electrostatic precipitator. The recovery boiler will be equipped with a 
burner for low volume high concentration (LVHC) gases. Gases from the smelt dissolving 
tank will be fed directly to the recovery boiler, thus eliminating one air pollution source 
relative to most pulp mills. 

The recovery boiler was designed according to the following criteria: 

• additional capacity of 27% above design for peaks (9% for continuous 
operation); 

• steam produced at 93 bars (absolute) and 488°C; 
• low sulphur emissions through high dry solids black liquor firing; 
• low NOx emissions through a fourth level of air entry; 
• low particle emissions through removal with an electrostatic precipitator with 

three chambers/four fields per chamber; and 
• incineration of both high volume low concentration (HVLC) and LVHC gases 

under normal operation. 
 

The plant will use two Siemens turbogenerators. One is an extraction-back-pressure turbo 
generator while the other is an extraction-back-pressure turbogenerator with condensing 
tail. The rated capacity of both machines is 70 MW. Two turbogenerators are needed 
because of power supply from the national grid is limited. There are two possibilities to 
connect the mill to the national 150 kV grid: 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.12 

1. Connection to the Fray Bentos sub-station (3 – 4 km away):  

• investment estimate: USD 1,4 millions 
• maximum available power: 55 MW 
• estimated construction time: < 1 year 

2. Connection to the Palmar 500/150 kV sub-station (85 km away):  

• investment estimate: USD 6,8 millions 
• no power limitation for the pulp/chemical mills 
• estimated construction time: 2 to 3 years 

The first option requires investing in two generators, in order to enable the running of the 
mill during the turbine maintenance. Including all costs, this is economically the most 
feasible solution; it has the additional benefit of lowering the dependency on external 
electricity suppliers. In addition, it can easily be completed before the start-up. 

At design capacity, the power generation will be 119 MW. The power demand of the pulp 
mill is estimated to be 71,5 MW.  The additional 47,5 MW would be used for the chemical 
plant to be operated on-site by a third party, and/or sold to the national grid.  Depending on 
market conditions, it is anticipated that 0 – 30 MW would be sold to the national grid with a 
likely amount of 15 MW. 

The plant will also employ two heavy fuel oil tube boilers for back-up. Both will be used as 
back-up odorous gas incinerators. The capacity of the boilers is 50 t/h of steam at a 
pressure of 16 bars. 

A7.3.7 Lime Kiln and Recausticizing  

A single lime kiln will be installed. The lime mud will be washed efficiently and dried, and 
the lime kiln will be equipped with an electrostatic precipitator to control particulate 
emissions. The kiln capacity will be about 800 tonnes per day of lime, and will be fired with 
fuel oil.  Limestone will be used as make-up.  Because of anticipated difficulties of 
purchasing make-up lime (CaO), a large silo of a capacity of 6 000 tonnes will be used.  

White liquor will be prepared by adding lime to green liquor in a system comprising a slaker-
classifier and causticizing tanks. A portion of the white liquor will be oxidised by air or 
oxygen in order to oxidise sulphides, and be used in the oxygen delignification system and 
subsequent bleaching stages. Botnia-Orion is exploring the possibility to take the dregs and 
the grits from the recausticizing plant back to the forest plantations. These streams contain 
many of the trace elements and nutrients that enter the mill with wood.  Initially dregs and 
grits will go to landfill. Figure A7.3-3 the lime kiln and recausticizing process at the Botnia-
Orion pulp mill. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.13 

 

Figure A7.3-3:   Lime Kiln and Recausticizing at the Botnia-Orion Pulp Mill 

A7.3.8 Chemical Island 

The bleaching chemicals preparation system includes on-site production units for chlorine 
dioxide, hydrogen peroxide, oxygen and sodium chlorate. All other chemicals will be 
purchased.  The storing and handling systems for purchased sodium hydroxide, sulphuric 
acid, magnesium sulphate and talc are included in the chemicals preparation plant. The 
chemical island will be owned and operated by a third party chemical supplier (Kemira). 
Botnia-Orion will be responsible for the emissions regarding air, water and residuals from 
the chemical preparation plant except for the Alox waste from the hydrogen peroxide plant 
that will be returned by Kemira for recycling. 

The chlorine dioxide plant consists of a chlorine dioxide generator, absorption tower and 
storage tanks for chlorine dioxide water and chilled water plant. From the chlorine dioxide 
production, salt cake solution is obtained as a by-product which will be used as chemical 
make-up. Oxygen production is based on a cryogenic process, where oxygen is separated 
from the air by nitrogen liquefaction. A liquid oxygen storage tank and oxygen evaporator 
system is also included for back-up. 

A7.3.9 Water Treatment 

Raw water will be pumped from the Rio Uruguay at an average rate of 87 000 m3/d and 
subsequently treated in a large feed tank where chemicals (including sodium hydroxide and 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.14 

polymers) will be added prior to passing through clarifiers and sand filters. The filtered 
water will be stored in a tank prior to consumption in the various process areas.  

Water to be used for steam production will be further demineralized in one of two lines 
using cation and anion exchange technology, followed by mixed bed ion exchange. 

In order to reduce both the volume of river water required by the mill, and simultaneously 
the volume of the effluent, cooling towers will be used to recycle water. The cooling load for 
the main turbogenerator and the cooling load for the evaporator surface condensers will be 
provided by these cooling towers. 

A7.3.10 Effluent Treatment Plant 

The effluent treatment plant will use the activated sludge treatment (AST) process which 
will consist of two parallel lines of one aeration basin and one secondary clarifier each, 
treating an average discharge flow of approximately 73 000 m3/d (25 m3/ADt). The total 
volume of the aerated basins is 150 000 m3. An analysis of the WWTP design and 
estimated removal efficiencies is done in section A8.2 of this Annex. 

Two different sewer flows will be collected at the pulp mill and sent for treatment to the 
WWTP:  

• Low solids effluent: the low solids effluent will be adjusted for pH by quick lime in 
a pre-neutralization tank before being directed to the equalization basins. 

• High solids effluent: the high solids effluent will first be directed to a mechanical 
screen chamber for coarse solids removal and then to a primary clarifier. The 
primary clarifier supernatant is then sent to the equalization basins.  

The effluent treatment system will be equipped with a system of three equalization and 
safety basins. Three basins, with a capacity of 25 000 m3 each, are operated so that during 
normal operation one of the basins is empty, one is being filled with process effluent, and 
the third one is being emptied to the biological treatment system. The temperature of the 
effluent out of the equalization and safety basins, about 50 to 60°C, will be reduced in a 
series of cooling towers to between 30 and 37°C. Urea and phosphoric acid nutrients will 
be added to the wastewater and its pH adjusted prior to treatment in the AST basins. 
Sanitary wastewater from the mill will be added directly to the aeration basins without pre-
treatment. The activated sludge system employs two aeration basins each of 75 000 m3 
which contain an anoxic zone and a selector stage. A degassing tank ends each basin 
before the effluent from the AST process is directed to the secondary clarifiers. The treated 
effluent (after sampling for permit requirements) will be mixed with river water prior to 
discharge, in order to lower the effluent temperature and minimize any color differences 
between the effluent and river. 

The primary sludge is sent to the dewatering system consisting of a sludge mixing tank and 
belt presses. Polyelectrolyte solution may be added to the primary sludge to enhance the 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.15 

performance of the belt presses. The primary sludge will either be mixed with wood waste 
and bark and landspread on plantations, or sent to composting. Most of the secondary 
sludge is recirculated back to the activated sludge basins as return activated sludge (RAS) 
while the waste activated sludge (WAS) will be sent to the biosludge pits and then to the 
centrifuge dewatering unit. The secondary sludge will be mixed with weak black liquor prior 
to being treated in the evaporators and fired into the recovery boiler. 

Process water runoff, including water from debarking and woodhandling and stormwater 
collected within a safety area around the plant are collected and sent to ponds prior to the 
WWTP. Stormwater from outside the safety area is collected and sent to three stormwater 
ponds. At these three ponds, conductivity is measured and TV surveillance and a skimmer 
to collect oil and foams are installed. 

A7.3.11 Non-Condensable Gases (NCGs)  

The concentrated NCGs or LVHC gases will either be burnt directly in the recovery boiler or 
in the dedicated odorous gas burner. Either light fuel oil or liquid methanol will be used as a 
support fuel in the burner. This separate burner is equipped with a small boiler and a 
scrubber and the resulting sodium bisulphite from the scrubber could be used in the bleach 
plant instead of sulphur dioxide. The exhaust gases will be discharged in the main stack.  

The dilute NCGs or HVLC odorous gases from tanks and equipment vents will be collected 
and mixed with feed air into the recovery boiler. A separate small boiler, fired on oil will be 
used to burn the HVLC gases should the recovery boiler not be available. The back-up 
boiler exhaust gases will be fed to the main stack.  This system will eliminate one of the 
major causes of odour from traditionally designed mills.    

A7.4 ENCE-CMB Pulp Mill Process Description 

The proposed project is a kraft pulp mill producing about 500 000 air-dry tonnes per year 
(ADt/y) of bleached eucalyptus pulp destined for the European market. A perspective on the 
ENCE-CMB mill is presented in Figure A7.4-1 while a general flowsheet is given in 
Figure A7.4-2. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.16 

 

Figure A7.4-1:   ENCE-CMB Mill Perspective 

 

A7.4.1 Wood Handling 

Two parallel wood preparation lines will be used, each with a capacity of 250 m3/h wood. 
The eucalyptus logs arrive by truck at the wood yard and are fed by crane to the reception 
deck. Different wood species will be processed separately. Logs with bark are fed to a dry 
debarker and washed to remove sand, dirt and other sources of contamination, prior to the 
chipper. Expected water usage will be in the order of 0,5 to 2,5 m3/ADt. 

Accepted chips will be sent to two storage silos (one for each species of eucalyptus 
processed), while oversized chips will be reprocessed. Fines will be mixed with bark and 
burned in the woodwaste boiler. Water is required for washing the wood, and a water 
handling system will be installed including stone traps, a screen to separate bark and  



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.17 

 

Figure A7.4-2:    ENCE-CMB Pulp Mill General Flowsheet



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
[...]
operation of the mill. Concentrated black liquor produced at the evaporation plant is fed to 
the recovery boiler at a dry solids content of approximately 75% and will be mixed with 
biosolids from the effluent treatment plant.  

Oil is used only for boiler start-up and shutdown. The heat released during black liquor 
burning is recovered as superheated steam at a pressure of 85 bars and a temperature of 
485ºC. Vent gases from dissolving tank are also introduced into the recovery boiler thus 
decreasing the total emissions from the recovery boiler area. Particulate matter in the flue 
gases is collected in two electrostatic precipitators and returned to the boiler. In order to 
control the potassium and chloride content of the mill liquor systems, most of the dust 
collected in the electrostatic precipitators is treated in an ash leaching system in order to 
remove chlorine and potassium from the process. This leaching system helps ensure that 
the recovery cycle can manage greater amounts of bleaching filtrate recycle than it would 
otherwise. 

The biomass boiler is designed to burn bark from debarking operations, as well as waste 
produced during subsequent wood processing. A bubbling fluidized bed (BFB) combustion 
technology will be employed. The primary sludge from the wastewater treatment plant as 
well as biosolids from wastewater treatment (when it cannot be burned in the recovery 
boiler), can also be burned in the biomass boiler. Under normal operation, diluted non 
condensable gases (HVLCs) are burned in the recovery boiler as mentioned above, but 
they can also be burned in the biomass boiler. Heavy fuel oil is used to start-up and 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.22 

shutdown the boiler as well as for unbalanced conditions. The heat released by the 
biomass boiler is recovered as superheated steam of at bars and 485ºC. The steam is then 
delivered to a steam turbine. 

Ammonia injection will be used in order to minimize the discharge of NOx from the biomass 
boiler. Flue gases leaving the boiler are cleaned in an electrostatic precipitator before the 
gases are released to the atmosphere. Fly ash separated from the flue gases, as well as 
the bottom ash from the furnace, are taken to the landfill. 

Superheated steam from the recovery boiler as well as from the biomass boiler is 
introduced in the turbogenerator that will have a capacity of 94,4 MW. The steam turbine 
used is a multi-extraction condensing turbine that first extracts steam for boiler sootblowing 
as well as medium and low pressure steam for process requirements. 

The excess amount of steam not needed in the pulp mill processes is introduced into the 
condensing tail in order to maximize electricity production. Steam leaving the condensing 
tail is condensed and the water is recirculated back to the boilers. In the generator, the 
turbines’ mechanical energy is converted to electricity, which is used at the mill and/or 
delivered to the national electricity grid. Power generation will be in the order of 72 MW, of 
which 41 MW will be consumed by the mill. Excess electricity generated by biomass (31 
MW) will be dispatched to the national grid. 

Figure A7.4-4 shows the recovery line implemented at the ENCE-CMB pulp mill. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.23 

 

Figure A7.4-4:   ENCE-CMB Pulp Mill Recovery Line 

 

A7.4.7 Lime Kiln and Recausticizing 

Smelt from the recovery boiler is dissolved into weak wash in the smelt dissolving tank. The 
green liquor from the dissolving tank is then taken to an equalization tank before entering 
the clarification unit. In the clarification process, dregs are separated and sent to a vacuum 
drum precoat filter to be washed and dewatered. 

Clarified green liquor is mixed with reburned lime in the slaker. The causticizing reaction 
takes place in the slaker and continues into three recausticizing tanks. The slurry from the 
third tank is pumped to the white liquor pressurized disc filter, where white liquor is 
separated from lime mud and sent to the digesters to be used as cooking liquor. The design 
capacity of the causticizing line is 5 800 m3/d of white liquor. At the pressurized disc filter, 
lime mud is washed with secondary condensate and sent to the lime mud storage area. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.24 

From the storage tank, lime mud is pumped to the vacuum filter to be further washed with 
hot water.  

Filtrate is returned back to the process and lime mud is fed to the lime kiln which is 
equipped with a flash dryer. During the lime kiln process, lime mud is dried, preheated and 
finally calcined to lime. The sensible heat in the kiln product, i.e. lime,  is  recuperated  by a 
heat exchanger/cooler, which brings the lime temperature to a level suitable for further 
handling but which also results in efficient operation and low energy consumption. Heavy 
fuel oil is used as fuel in the lime kiln. 

Flue gases leaving the kiln are firstly introduced to the electrostatic precipitator in order to 
separate lime dust. Dust is returned to the process. The electrostatic precipitator 
is followed by a flue gas scrubber in which gases are further cleaned before they are 
introduced to the atmosphere. Diluted non condensable gases are collected from the 
causticizing area and taken to the recovery boiler to be burned. 

Most of the process water used at the recausticizing plant is secondary condensate from 
the evaporation plant. A minor amount of pure water, hot and cold, is also needed. Cooling 
water, required at the jet condensers and vacuum pumps of the dregs and lime mud filters, 
is returned back to the cooling towers. 

A7.4.8 Chemical Island 

Chemicals are mainly consumed in the bleach plant. The main chemicals required are 
chlorine dioxide, hydrogen peroxide, sodium hydroxide and sulphuric acid. The required 
chemicals are delivered to the mill except for chlorine dioxide which will be generated on 
site. The production of chlorine dioxide is based on the R10 or SVP-SCW process. This 
process produces a neutral saltcake by-product and chlorine dioxide with very low levels of 
chlorine. 

A7.4.9 Water Treatment 

Raw water is pumped from the Uruguay River and clarified. Water for wood treatment is 
taken from the treated water basin and sent directly to process. Water required as process 
and cooling water in the pulp mill is directed to a cooling tower basin from where it is 
delivered to cooling applications. Cooling water is returned back to the cooling towers after 
use. Warm water is produced at the surface condenser of the evaporator train and 
delivered to process consumers. Hot water is produced mainly at the bleach plant by 
cooling the bleach plant filtrates. The hot water is used at the bleach plant, drying machine 
and recausticizing and the excess is sent to the cooling towers. 

A certain quantity of makeup is required for condensate losses in the water/steam circuits. 
To ensure makeup water quality, the mill water is further treated in the demineralized water 
treatment plant before being introduced into the boiler feed water tank. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.25 

A7.4.10 Effluent Treatment Plant 

The wastewater treatment plant (WWTP) treating the ENCE-CMB pulp mill effluent will 
employ the activated sludge treatment (AST) process and will treat approximately 
46 000 m3/d (29 m3/ADt). An analysis of the WWTP design and estimated removal 
efficiencies is done in section A8.2 of this Annex. 

Two different sewer flows will be collected at the pulp mill and sent for treatment to the 
WWTP:  

• High solids effluent: the high solids effluent will first be directed to automatic bar 
screens for coarse solids removal and then to a primary clarifier. The primary 
clarifier supernatant is sent to the post-neutralization tank where it is mixed with 
the pre-neutralized low solids effluent.  

• Low solids effluent: the low solids effluent will be adjusted for pH by lime in a 
pre-neutralization tank before being directed to the post-neutralization tank for 
fine adjustment of the pH level with sulphuric acid and caustic soda. 

The outflow of the post-neutralization tank is sent to the equalization basin where urea and 
phosphoric acid nutrients are added, as well as antifoam, if necessary. The outflow can be 
sent to the emergency basin in the event of abnormal operating pH, temperature, organic 
content or influent flow. The contents of the emergency basin are metered back into the 
treatment system before the post-neutralization tank. The temperature of the effluent out of 
the equalization basin, about 35°C, can be reduced if necessary by indirect contact heat 
exchangers and a forced draft cooling tower before entering the aeration basin. The 
activated sludge system consists of a single aeration basin of 24 000 m3 preceded by an 
anoxic chlorate removal unit and a selector stage of 5 000 and 8 000 m3 respectively. A 
degassing tank follows the basin before the effluent from the AST process is settled in the 
secondary clarifiers. A final cooling tower can be used to cool the flow of treated effluent, if 
necessary, below 30ºC, before it can be discharged to the river.  Alternatively, the effluent 
may be cooled by mixing with river water prior to discharge. 

The primary sludge will be sent to the sludge mixing tank and subsequent flocculation 
tanks, followed by gravity tables and screw presses for dewatering. Polyelectrolyte solution 
may be added to the primary sludge to enhance the performance of the presses. The 
primary sludge will be incinerated in the biomass boiler. Most of the secondary sludge is 
recirculated back to the activated sludge basins as return activated sludge (RAS) while the 
waste activated sludge (WAS) will be thickened and taken to the mill evaporation system for 
incineration in the recovery boiler. 

A7.4.11 Non-Condensable Gases (NCGs) 

The concentrated NCGs or LVHC gases are collected from the methanol and evaporation 
plant and are burned in the recovery boiler in a dedicated gas burner, which is located at 
the secondary air level. The collection system is equipped with flame arrestors for safety 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A7.26 

reasons. In the event that the LVHC gases cannot be burned in the recovery boiler, they 
can be directed to a permanently ignited flare. 

The dilute NCGs or HVLC gases are collected from the digester, the brown stock screening 
and washing units, the evaporation plant and from recausticizing, and are sent to a cooling 
scrubber located in the recovery boiler area. In the scrubber, gases are cooled to remove 
extra moisture and to reduce the volume of the gases. The cooling scrubber is equipped 
with two stages, one for washing and another for cooling. From the scrubber, these gases 
are taken via the droplet separator and pre-heater to the high secondary air duct and mixed 
with feed air. The mixture is introduced via a preheater into the recovery boiler through high 
secondary air nozzles. In the event that the gases cannot be burned in the recovery boiler, 
they can be fed to the biomass boiler. 

 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.1 

A8.0 MILL TECHNOLOGY COMPARISON WITH BAT 

A8.1 Overall Mill Water Use and Effluent Flow 

In this section, the overall levels of water use and effluent flow for the Botnia-Orion and 
ENCE-CMB pulp mills will be assessed with respect to Best Available Technology. 

A8.1.1 Water Use in Bleached Kraft Mills 

Water is used in a bleached kraft pulp mill primarily for the following: 

• cooling and heating (as steam and water); 
• for transport (pumping) of pulp and chemicals; 
• for lubrication of equipment (flushing and sealing); and 
• for washing and cleaning pulp and equipment. 

Water primarily enters from the river, through water treatment.  Smaller amounts enter the 
mill processes via the wood furnish, with chemicals, and can be formed in pulping reactions 
and from combustion.  Water primarily leaves the mill with the effluent, but also as water 
vapour from cooling towers, combustion devices, the pulp dryer vent, the oxygen 
delignification and peroxide bleaching vents, and in the final product.  For a modern bleach 
eucalypt kraft mill, about 4 m3/ADt of water is evaporated and about 0.1 m3/t leaves with the 
product. 

Water is needed to wash pulp, to ensure that the final product is free of COD, odour, and 
chemicals.  If pulp contains high COD, this may cause operating problems for the 
papermaker or converter.  In bleaching, washing is used to clean pulp between stages with 
incompatible chemistry, i.e. between acid and alkaline bleaching stages. Wash waters in 
the mill are from both fresh water, and recycled hot water sources. 

The lowest water use and effluent flow for a bleached kraft pulp mill known to the CIS 
project team was achieved by Botnia at the Rauma mill.  Rauma found that low water 
usage in bleaching was accompanied by detrimental effects such as bleach plant scaling, 
increased chemical consumptions, and specific effluent loadings of COD increased.  The 
evaporators also had difficulty with scaling (as some bleach filtrates were recycled) and 
production was stopped (for evaporator cleaning) more often than normal.  This also 
resulted in additional black liquor losses.  The water use was subsequently increased, to 
provide better washing and purging of inorganic chemicals (such as calcium and oxalate), 
and effluent flow is now about 18 m3/ADt.   This has resulted in lower chemical usage and 
lower mill effluent organic loadings (COD) at Rauma. 

In practical terms the minimum optimum water usage will be determined somewhat through 
operations and experience and needs to consider product, resources and equipment.   



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.2 

The current operating effluent flow for bleached market kraft pulp mills located in Canada, 
USA and Europe is shown in the Figure below.  In this graph, annual average effluent flow 
for mills with a total of 21.5 million tonnes of pulp production is represented out of a world 
total of 41 million tonnes.  10% of the production is made with an effluent flow of less than 
24.5m3/ADt, whereas the median 50.3 m3/t, and the upper decile is 102 m3/ADt.  The figure 
also shows that effluent flow has decreased over time (2000 versus 2004), as the higher 
water use mills shut down or renovate, and the lower water use mills increase production, 
while not increasing water supply. 

 

Figure A8.1-1: Average Effluent Flows from Bleached Market Kraft Mills in the USA, 
Canada and Europe in 2000 and 2004 (Ekono 2006) 

 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.3 

A8.1.2 Botnia-Orion Water Use and Effluent Flow 

Botnia-Orion has estimated that their long-term average (LTA) effluent flow will be just 
under 25 m3/ADt, which would place this mill amongst the lowest 10% in the world.  The 
Botnia Orion bleach effluent flow is close to 60% of total mill effluent.  A summary of 
Botnia’s water balance (for 3000 ADT/d production) and effluent sources are shown in the 
table below. 

Table A8.1-1:  Estimated Water Use and Effluent Flow for the Botnia-Orion Mill 

Water from Rio Uruguay 26,0 m3/ADt

 

Effluent Flow m3/ADt 

Wood handling  0,7 

Cooking and brown stock  0,5 

Bleaching  13,2 

Drying  2,3 

Evaporation  1,3 

Boilers  0,5 

Causticizing and lime kilns  2,1 

Demineralisation plant  1,0 

Chemical plant  0,2 

Water treatment  0,6 

Flush waters, etc miscellaneous 0,4 

Rainwater etc.  0,4 

Total effluent from the mill  23,3 

 

Botnia-Orion will recycle warm and hot waters for process use.  Excess warm water will be 
cooled in a central cooling tower system, which is integrated in with the overall mill water 
supply.  This arrangement avoids the need for cooling tower blow down (effluent) and 
chemical management of the cooling water circuit.   

A8.1.3 ENCE-CMB Water Use and Effluent flow 

ENCE-CMB has estimated that their long-term average (LTA) effluent flow will be 
approximately 29 m3/ADt, which would place this mill amongst the lowest 15% in the world.  



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.4 

CMB’s bleach effluent flow is about 35% of total mill effluent flow.  A summary of ENCE-
CMB’s water balance (using a basis of 1587 ADT/d production) and effluent sources are 
shown in the table below.  ENCE-CMB will also recycle warm and hot waters for process 
use.  Excess warm water is cooled in a cooling tower system.  

Table A8.1-2:  Estimated Water Use and Effluent Flow for the ENCE-CMB Mill 

Water In m3/ADt

From river 30.7 

In wood and chemicals 2.1 

Total water in 32.8 

  

Water Out  

To atmosphere (evaporation) 5.2 

In product 0.1 

To effluent 27.5 

Total water out 32.8 

 

Effluent Flow m3/ADt 

Woodhandling  1.0  

Cooking and brown stock  0.0  

Bleaching  9.8  

Drying  2.3  

Evaporation  5.5  

Boilers  0.9  

Causticizing and lime kilns  0.1  

Demineralisation plant  1,0  

Water treatment  0.9  

Sealing, Flush, Cooling, Hoses, Miscellaneous 5.1  

Domestic 0.3 

Rainwater and Leachate 0.5 

Total from the mill  27.5 

 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.5 

A8.1.4 Summary of BAT Analysis for Water Use and Effluent Flow 

The IPPC-BAT(2001) and Tasmanian-AMT(2004) standards indicate a process effluent 
flow of 30-50 m3/ADt for mills using BAT technology, and call for collection and reuse of 
clean cooling waters. 

The Botnia-Orion mill effluent flow of 25 m3/ADt and collection and reuse of clean cooling 
water (150 m3/ADt) meet BAT requirements.  Botnia-Orion mill has a water use design 
which is fairly tight, and offers limited room for reductions in specific effluent flow over time, 
as the mill established production and is tuned to the Uruguayan wood and conditions.   

The ENCE-CMB mill design effluent flow of 29 m3/ADt and collection and reuse of clean 
cooling water (190 m3/ADt) meet BAT requirements.  ENCE CMB mill has a preliminary 
water use design, and has developed scenarios, within the performance guarantees of its 
vendors, which suggest that effluent flows of less than this target may be achievable in the 
long term.  For example ENCE has selected technologies (a press-based bleach plant for 
washing) which after start up and initial operation, provide the potential for lower effluent 
flows.  Should condensates be more completely reused, and/or partial PO filtrate recycle is 
successful, then specific flows in the same order as the Botnia-Orion mill should be 
achievable.  

Each mill will develop its unique optimal water use given pulp quality and selected 
equipment requirements, and considering the impact on other environmental parameters.  
Generally, reducing water use significantly below the current design numbers may result in 
increases in other (possibly more important) parameters.  The environmental benefit due to 
water reduction from these already low values on the receiving environment is not expected 
to be significant.  Furthermore, since the permit limits for the mills will be based on 
concentration as well as loading-based values, effluent flow reduction may be limited in 
order to respect the mill operating permits.   

A8.2 Wastewater Treatment Plant 

Section A8.2 reviews the wastewater treatment technology to be implemented in the 
Botnia-Orion and ENCE-CMB pulp mills, and compares it with the IPPC-BAT (2001) and 
Tasmanian-AMT (2004) guidelines for kraft pulp and paper mills. A discussion on tertiary 
treatment at pulp and paper facilities is also provided. 

A8.2.1 BAT Wastewater Treatment Plant Guidelines 

This section summarizes the techniques pertinent in the determination of BAT for 
wastewater treatment plants. Both plants will use a form of the activated sludge treatment 
(AST) process for the removal of organic matter.  AST is used when high or very high 
treatment efficiencies are required, as opposed to aerated stabilization basins (ASBs) that 
are generally considered to be less efficient [IPPC-BAT (2001)]. ASBs were widely installed 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.6 

in mills built before 1995, but have not been since then. Discharge limits defined by IPPC-
BAT (2001) and Tasmanian-AMT (2004) are presented in Section A5.  

The following describes the IPPC-BAT (2001) for the treatment of kraft pulp mill wastewater 
by the activated sludge process: 

• Primary treatment stages including solids removal, neutralization, cooling and 
equalization. These primary stages aim at protecting the secondary treatment 
from excessive loads and shocks and overall at providing more cost-efficient 
purification of effluents. 

• Low loaded activated sludge plants with a BOD load below 0,15 kg BOD/(kg 
MLSS*d) and a typical retention time in the aeration basin of about one day (and 
up to 2 days) are regarded as BAT. With these characteristics, mills can achieve 
high removal efficiencies and a stable treatment system. It should be noted that 
other treatment configurations with comparable emission levels and comparable 
costs can also be regarded as BAT. 

• Oxygen and mixing are provided to the aeration basin by mechanical aeration 
equipment. Various types of aerators are in use, such as surface aerators, 
submerged turbine aerators, fine bubble aerators and jet aerators. The three last 
mentioned types require compressed air from blowers or compressors. 

• Typical reduction values in the activated sludge process are: 

o 85 to 98% BOD5 removal. LTA BOD concentrations in treated effluents 
between 10 and 25 mg/L are associated with BAT, 

o 60 to 85% COD removal. To be regarded as a well performing plant, the 
COD reduction rates in treatment should exceed 55%, 

o The overall efficiency of TSS removal across primary and secondary 
treatment is about 85 to 90%. Under normal operation conditions, the water 
from the secondary clarifier is fairly clear and the LTA suspended solids 
concentration is in the range of 20 to 30 mg/L, 

o 40 to 65% AOX reduction. ECF mills achieve emission levels of 
<0,25 kg/ADt. 

• Nutrients (N and P) control strategy and fine tuning of the nutrient feed.  It is 
critical to find and keep a balance between incoming N- and P-compounds that 
are available to the biomass, and the amount of nutrients added. 

• Emergency basin is required to protect the biomass from toxic or hot 
concentrated liquors. 

• Equalization is preferred, to equalise BOD and hydraulic loads.  



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.7 

The following features describe Tasmanian-AMT (2004) for the treatment of BEKP mill 
wastewater by the activated sludge treatment process: 

• Pre-treatment includes normally sedimentation, cooling, neutralisation and 
equalization stages. The solids removal stage also aims to protect the 
subsequent treatment stage from disturbances due to accumulation of inert 
matter. 

• Primary and secondary (biological) treatment of all process effluent, excluding 
uncontaminated cooling water. 

• The retention time in kraft pulp mill ASTs should be between 15–50 hours. 
Aeration and mixing are provided by mechanical aeration equipment such as 
surface aerators, submerged turbine aerators, fine bubble aerators and jet 
aerators.  

• Low-loaded activated sludge plants with an F/M ratio below 0,15 kg BOD/d/kg 
MLSS and typical hydraulic retention time in the aeration basin of about one day 
(up to 2 days) are regarded as AMT. Any other treatment system with 
comparable emission levels and cost is also regarded as AMT. 

• Selector technique is commonly used in modern activated sludge plants. This 
technique has resulted in better sludge characteristics, which in turn gives more 
stable operation and less solids carry-over. Selectors in AST plants can have 
one or more of the following functions: 

o Minimization of the growth of filamentous (bulking or non-settling) bacteria 
and promotion of the growth of floc-forming (settling) bacteria, 

o Reduction of the final discharge of nutrients, achieved by a combination of 
lowering the discharge of suspended particles (biomass containing nutrients) 
and more stable operation at low levels of dissolved nutrients, 

o Prevention of foaming. 

• Chlorate can, if required, be reduced biologically in an anoxic stage. A 90 – 
100% reduction of chlorate (ClO3

–) to chloride (Cl–) can be achieved. The 
chlorate reduction process was developed at some Swedish bleached kraft mills 
operating aerated lagoons in the mid 1980’s. The anoxic stage to achieve 
chlorate reduction is usually a separate tank ahead of the selector, having a 
retention time of the order of 5 – 10 hours. The design is dependent on chlorate 
load, the load of easily degradable organic matter (i.e. BOD), the amount of 
biomass, and temperature. It is usually equipped with agitators and a certain 
fraction of the biosludge is recirculated from the secondary clarifier to achieve a 
concentration of mixed liquor in the selector about 1 g/L.  



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.8 

• Typical reduction values in the activated sludge process are: 

o 85 to 98% BOD5 removal 
o 60 to 80% COD removal 
o 40 to 65% AOX reduction  

• The overall efficiency of TSS removal of primary and secondary treatment is 
about 85 to 90%. 

• Provision of containment basin(s) to temporarily store untreated process effluent 
that has sufficiently high levels of contamination to adversely affect the operation 
of the effluent treatment plant. 

A8.2.2 Botnia-Orion Wastewater Treatment Plant 

Botnia’s wastewater treatment plant (WWTP) in Kaskinen, Finland, was the reference on 
which Botnia relied most for the design of the Botnia-Orion WWTP in Fray Bentos, even 
though results and experience from all of the company’s effluent treatment plants were 
considered. In 2002, Botnia completed an effluent treatment benchmarking study, 
comparing in detail the design and operation of various WWTP’s. Kaskinen was ranked first 
in Botnia's fleet and was chosen as the basis for the design of Orion’s WWTP. For more 
detail on the comparison between Kaskinen and Botnia, with respect to effluent treatment, 
refer to the Botnia memorandum in the appendices of this Annex.  

The wastewater treatment plant for the Botnia Orion pulp mill effluent will employ the AST 
process, and will treat an average discharge flow of approximately 73 000 m3/d 
(25 m3/ADt). For a complete description of the WWTP, refer to Section A7.3.10. 
Table A8.2-1 summarizes the characteristics of the Botnia-Orion WWTP process units. 
Table A8.2-2 summarizes the influent characteristics to the WWTP as well as the removal 
efficiency with regards to various key parameters according to the IPPC-BREF document. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.9 

Table A8.2-1:   Characteristics of the Botnia-Orion WWTP Process Units 

Equipment item Characteristics 

Influent flow Average: 75 000 m3/d 
Maximum: 110 000 m3/d 

Primary clarifier Diameter: 46 m 
Volume: 7 500 m3 

Pre-neutralization tank for 
low solids sewer 

Volume: 285 m3 

Quicklime silo Volume: 50 m3 

Sludge mixing tank Volume : 250 m3 

Equalization basins (3) Volume: 25 000 m3 each 

Neutralization tank Volume: 360 m3 

Aeration basins (2) Volume: 75 000 m3 each 
Hydraulic retention time: 48 h 
Sludge retention time: 22 d 
Aeration type: 1 400 fine-bubble 
diffusers per basin 
Installed aeration blower capacity: 3,2 
MW (0,8 MW as reserve) 

Anoxic zone Yes. For chlorate removal 

Selector stage Yes. 

Degassing tanks (2) Volume: 700 m3 each 

Secondary clarifiers (2) Diameter: 65 m each 
Volume: 16 500 m3 each 

Biosludge pits (2) Volume: 110 m3 each 

 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.10 

Table A8.2-2: Influent Characteristics into the Botnia-Orion Treatment Plant and 
Removal Performance 

Parameter Units Influent LTA Effluent LTA % removal 
IPPC-BAT 

% removal 

Flow m3/ADt 25 25 - - 

COD kg/ADt 55 8,0 85 60 – 85 

BOD kg/ADt 17 0,3 98 85 – 98 

AOX kg/ADt 0,3 0,08 73 40 – 65 

Suspended Solids kg/ADt 10 0,7 93 85 – 90 

ClO3
- kg/ADt 5 0,075 99 90 – 1001 

 

The WWTP designed for the Botnia-Orion mill clearly fulfills all BAT recommendations, 
including the following specific features: 

• The design incorporates generous equalization and emergency basins, and in 
particular has an innovative design to avoid high organic loads to be charged 
into the AST.  This design includes three 8-h retention time basins 
(equalization/emergency) that operate in a semi-continuous manner, i.e. they 
are filled continuously, and then the effluent quality in the basin is checked prior 
to discharge into the AST.  In the event that a spill has occurred in the mill, the 
basin contents would have a high COD and would be discharged into the AST in 
a manner that does not overload the system. 

• The design incorporates an anoxic zone for chlorate removal and a selector 
stage.  

• The hydraulic retention time in the aeration basin is 48 hours. 
• All BAT removal efficiencies are met and exceeded.  

Botnia has not yet specified a nutrient control strategy for its Orion WWTP, however has 
demonstrated a high level of competence in its mills in Finland where discharge limits on 
nutrients are particularly stringent.  

A8.2.3 ENCE-CMB Wastewater Treatment Plant 

At the time that the CIS was written, ENCE was still negotiating with suppliers with regards 
to the wastewater treatment plant, each proposing somewhat different solutions. While 
most of the technology choices and dimensional questions have been settled and are 
reflected in this summary, the following description is not final. 

                                                 
1 This removal percentage range is taken from the RDPC-AMT recommendations 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.11 

The wastewater treatment plant (WWTP) at the ENCE-CMB pulp mill will employ the 
extended aeration activated sludge treatment process, and will treat approximately 
46 000 m3/d (29 m3/ADt). For a complete description of the WWTP, refer to 
Section A7.4.10. Table A8.2-3 summarizes the characteristics of the ENCE-CMB WWTP 
process units. Table A8.2-4 summarizes the long-term average (LTA) effluent loads into the 
treatment plant as well as the removal efficiency with regards to various key parameters 
according to the IPPC-BREF document. 

With the BAT features highlighted at the beginning of this section and the technology 
described in Section A7.3.10, ENCE-CMB will implement all of IPPC recommended BAT 
features for biological treatment. The general design features for the ENCE-CMB WWTP 
include the following: 

• The design will employ extended aeration AST technology, and include an 
anoxic zone for chlorate removal and a selector stage.  

• The design will incorporate appropriate equalization and emergency basins.  

ENCE shows lower removal efficiencies than Botnia with the proposed wastewater 
treatment plant.  After analysis, the CIS project team attributes this to be related to the 
earlier stage of design for the ENCE plant, and ENCE stating guaranteed values that they 
have discussed with potential treatment plant suppliers.   

ENCE has not yet specified a nutrients control strategy for its CMB WWTP. ENCE has had 
successful experiences with nutrient control at its Spanish mills, and its strategy with 
regards to nutrient minimization will most likely be inspired from this experience. Finally, 
based on the technology that the mills will be using and because ENCE is committed to 
close process monitoring and proactivity, the CMB mill’s WWTP should achieve low nutrient 
discharge values. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.12 

Table A8.2-3:   Characteristics of the ENCE-CMB WWTP Process Units 

Equipment Item Characteristics 

Flow Average: 46 000 m3/d 

Primary clarifier Diameter: 40 m 
Depth: 4 m 

Pre-neutralization tank for 
low solids sewer 

Volume: 150 m3 

Emergency basin Volume: 50 000 m3 (2 x 25 000 m3) 

Equalization basin Volume: 5 000 m3  

Post-neutralization tank Volume: 120 m3 

Chlorate reduction stage Volume: 5 000 m3 

Selector stage Volume: 8 000 m3 

Aeration basin Volume: 24 000 m3 

Hydraulic retention time: 21,5 h 
Sludge retention time: 25 d 
Aeration type: fine-bubble diffusers with 
membrane tubes 
Installed aeration blower capacity: 6 
units (and 1 on standby) of 250 kW 
each 

Secondary clarifiers (2) Diameter: 50 m each 
Depth: 5 m each 

 

Table A8.2-4: Long-Term Average Effluent Loads into the ENCE-CMB Treatment 
Plant and Removal Performance 

Parameter Units 
Influent 

LTA 
Effluent 

LTA 
% removal 

IPPC-BAT 
% removal 

Flow m3/ADt 29 29 - - 

COD kg/ADt 29 8,7 70 60 – 85 

BOD kg/ADt 12 0,6 95 85 – 98 

AOX kg/ADt 0,2 0,1 50 40 – 65 

Suspended Solids kg/ADt 6,0 0,9 85 85 – 90 

ClO3
- kg/ADt 3,0 0,3 90 90 – 1002 

 

                                                 
2 This removal percentage range is taken from the RDPC-AMT recommendations 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.13 

A8.2.4 Tertiary Treatment  

Tertiary treatment is not a commonly-implemented technique used in modern pulp mills. 
The following section discusses tertiary treatment using a BAT perspective. 

The IPPC-BREF document does not include tertiary treatment as part of BAT, even though 
it mentions that, in some cases, tertiary treatment of wastewater can be regarded as 
necessary when the nutrient concentrations in the effluent have to be lowered because the 
mill discharges into sensitive receiving waters. In most cases, tertiary treatment is simply 
chemical precipitation. The dissolved organic substances are separated by precipitation 
and subsequent filtration or clarification. The chemicals used for precipitation are usually 
the following: 

• aluminium salts - Al2(SO4)3 and Aln(OH)m(Cl3)n-m 
• ferric salts (Fe(III)) - FeCl3 and Fe2(SO4)3 
• ferro salts (Fe(II)) - FeSO4 
• lime 

To optimize the flocculation, polyelectrolytes are used in the mixing phase. 

IPPC-BAT (2001) also mentions that the precipitation of organic material in the effluent with 
inorganic chemicals results in a significant quantity of sludge that cannot be burned without 
the use of auxiliary fuel because of the (typically) high content of inorganic matter and water 
that makes it difficult to dewater and to landfill. 

Tasmanian-AMT (2004) also discusses the implementation of tertiary treatment (i.e. 
chemical coagulation) and similarly, does not consider it to be AMT unless the environment 
is sensitive. The report states that while the chemical treatment can help further reduce the 
quantities of some recalcitrant compounds such as high molecular degradation products 
from lignin, the high sludge production can outweigh incremental benefits. 

Tertiary treatment is carried out by Arauco in the Valdivia mill in Southern Chile, and was a 
technology required by the local regulator. This mill discharges into a river whose flow is 
much less than the Rio Uruguay at Fray Bentos, and there were concerns with color 
discharge. The use of tertiary treatment in this instance was criticised as not being 
beneficial by the World Wildlife Fund, who stated in a report on Valdivia that “the decision to 
use tertiary (chemical) treatment at CELCO's Valdivia plant was not appropriate, and is 
difficult to understand from a technical and environmental point of view.”3 

The NCASI Technical Bulletin “Review of color control technologies and their applicability to 
modern kraft pulp mill wastewater”4 reviewed known external color removal technologies, 
                                                 
3 Findings and Recommendations Report: WWF International Assessment Mission for the Carlos Anwandter 

Nature Sanctuary and CELCO pulp mill controversy in Valdivia, Chile, November 2005, pp.13-14; 
http://assets.panda.org/downloads/final_wwf_rio_cruces_report_english. 

4 Eva Mannisto, Review of color control technologies and their applicability to modern kraft pulp mill 
wastewater, NCASI Technical Bulletin No. 919, August 2006. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.14 

and found that many of these are neither economically nor technically justifiable because of 
the sludge handling issues, for example. The report highlighted the most promising 
technologies as being polymer treatment for brown color and aluminium-based treatment in 
the activated sludge treatment.  

Botnia-Orion requested that a review on tertiary treatment be done by Pöyry Forest Industry 
Oy, in which a preliminary design for tertiary treatment at the Botnia-Orion pulp mill was 
proposed and the following points highlighted5: 

• the addition of tertiary treatment for biologically treated effluent can lead to 
further but marginal reduction of COD, TSS, phosphorus, color and AOX; 

• chemically enhanced dissolved air flotation (DAF) is considered as the most 
feasible method to reach good reduction results with reasonable ease of 
operation; 

• in chemimechanical tertiary treatment, the high dosage of chemicals may also 
result in the formation of fine suspended solids which may slightly increase the 
solids concentration escaping to the receiving environment; 

• high dosage levels are required in order to reach good reduction, e.g. with alum, 
the dosage can be 300 to 600 g/effluent-m3, calculated as aluminium oxide; 

• supplementary polymer dosage is usually 1 to 2 mg/L, calculated as 100% 
polymer. This leads to high operating costs; 

• a side effect of high dosage is that sulphate/chloride and possibly residual 
aluminium or iron concentration in tertiary treated effluent becomes high; and 

• tertiary treatment generates large quantities of sludge which is difficult to 
dewater. In Botnia-Orion’s case, tertiary sludge would have to be disposed of by 
landfilling because it could not be mixed with biosludge for disposal in the 
recovery loop. 

Based on this review, Botnia-Orion had not recommended tertiary treatment be installed. 
Also, based on an analysis presented in its EIA, Botnia-Orion does not find the Rio Uruguay 
to be a particularly sensitive recipient that would benefit from tertiary treatment of the mill 
effluent. The CIS project team agrees with this analysis.  Nutrient loading to the Rio 
Uruguay could be more effectively mitigated by treating the Fray Bentos municipal effluent 
in Botnia-Orion’s WWTP. ENCE-CMB has also recommended that tertiary treatment not be 
implemented, based on their experience in Spanish mills and on discussions with 
consultants and potential suppliers. 

                                                 
5 Pöyry Forest Industry Oy memorandum to Botnia-Orion, May 22, 2006. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.15 

Ekono (2006) reviewed color data for 21(out of the approximately 140) bleached kraft mills 
in the USA and Canada for discharges in 2004. The lowest color emission was 10 kg/ADt 
and highest 80 kg/ADt. The median was 26 kg/ADt. Generally only mills on sensitive 
receiving bodies are required to measure color, and this range will likely be skewed towards 
those with lower emission. Botnia-Orion’s estimate of 9 kg/ADt and ENCE-CMB’s estimate 
of about 6 kg/ADt indicate performance that will be among the best in the world, without 
tertiary treatment. 

In conclusion, it world be environmentally undesirable for either mill to implement tertiary 
treatment because of the following reasons: 

• the mill performance in respect to color is among the world’s best without tertiary 
treatment; 

• it may increase the chemical load on the environment; 
• it adds cost and complexity to the treatment system; 
• it is not required to meet water standards; and 
• it is not considered to be part of neither IPPC-BAT (2001) nor Tasmanian-AMT 

(2004). 

A8.3 Energy Issues 

Steam and power are essential for operating the BEKP mills.  Both the Botnia-Orion and 
the ENCE-CMB pulp mills have been designed using energy efficient standards, a strategy 
which is especially important and economically attractive in the current context of high and 
rising energy costs. Uruguay is not an oil-producing nation, and imports all of its fossil fuel 
requirements. The ENCE-CMB mill relies on black liquor and wood waste as the primary 
sources of fuel for the mill, whereas Botnia-Orion relies primarily on black liquor. Both mills 
will employ heavy fuel oil for supplemental fuel in the recovery boilers and biomass boiler 
(ENCE-CMB only), as well as the primary fuel in the lime kilns and systems for NCG 
disposal and emergency power. 

The two mills will produce all necessary process steam and more electricity than they use, 
by burning biomass (black liquor and wood waste) which is greenhouse gas neutral, and is 
obtained entirely from local, sustainable and renewable forests.  

A8.3.1 BAT Energy Management Guidelines 

Most of the steam in the pulp mills is consumed for heating process streams and for 
evaporating water. Electrical energy is mostly consumed for pumping and mixing, for the 
operation of the process equipment, and for operation of the wastewater treatment plant 
aeration system. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A8.16 

IPPC-BAT (2001) states the following:  

• Bleached kraft pulp mills consume about 10-14 GJ/ADt of steam (not 
considering steam used for electrical power generation), and consume about 
600-800 kWh/ADt of electrical energy. 

• The energy consumption for pulp drying is about 25% of the heat energy, and 
15-20% of the electrical energy. 

• Over 50% of the electrical energy consumed is used for pumping. 
• The steam consumption depends on the process configuration, process 

equipment and process control efficiency. 

To achieve these energy efficiency standards, the mill must be designed appropriately. A 
number of measures are presented in IPPC-BAT (2001), and have been reviewed with the 
mill proponents.  

In order to reduce the consumption of fresh steam and electric power, and to increase the 
generation of steam and electrical power internally, IPPC-BAT (2001) proposes that the 
following measures be considered: 
